
 

 

 
 

 
 
 

  

2023 Drinking Water  
Quality Report 

 
Loyalist Township Utilities Division 

  



 

1 
 

Contents 
Availability of the Annual Summary Report ..................................................................... 2 

1. Introduction .............................................................................................................. 3 

2. Executive Summary ................................................................................................. 3 

3. Quality Management System Policy ......................................................................... 5 

4. Description of the Fairfield DWS .............................................................................. 6 
[...]
Regulation 170/03, any sample results and reports prepared under Section 11 and 
Schedule 22 of Ontario Regulation 170/03, free of charge, during Loyalist Township 
regular office hours. 

Loyalist Township strives to provide information in a format accessible to all people. 
Please contact the Clerk’s Division at 613-386-7351 and press 7 or email 
clerk@loyalist.ca between 8:30 am to 4:30 pm or complete a request form, available at 
the Municipal Office, Odessa or online at www.loyalist.ca to request an alternative 
format.  

  

http://www.loyalist.ca/waterquality
mailto:clerk@loyalist.ca
http://www.loyalist.ca/


 

3 
 

1. Introduction 
This annual summary report is prepared and submitted to our water customers who 
have their drinking water supplied by the Fairfield Drinking Water System or the Bath 
Drinking Water System; and to the Council of Loyalist Township, in accordance with 
Section 11 and Schedule 22 of Ontario Regulation 170/03, as amended.  

The report covers the period of January 1 to December 31, 2023. 

The quality of Loyalist Township’s drinking water is continuously monitored and tested 
by advanced online instrumentation, supervisory control and data acquisition (SCADA) 
system, and is supervised, managed, operated and maintained by certified Township 
staff who have successfully completed rigorous training and testing to become certified 
Drinking Water treatment and Distribution System Operators. 

2. Executive Summary 
The water delivered to the customers of the Bath and Fairfield drinking water systems 
(DWS) continues to meet all water quality standards. 

In 2023, 1,201,327 m3 of potable water were delivered to the Fairfield water distribution 
system and 660,899 m3 to the Bath water distribution system. The maximum daily 
treated water volume was recorded at 53.2% of the Fairfield Water Treatment Plant’s 
rated capacity and 43% for the Bath Water Treatment Plant.  

All sampling required by the applicable acts, regulations, permits and licenses has been 
conducted in accordance with the legislation. 

All reports required by applicable acts, regulations, permits and licenses have been 
prepared and submitted in accordance with the legislation.  

The Ministry of Environment, Conversation and Parks (MECP) inspected both plants in 
2023. The inspection rating for both drinking water systems was 100%. Although the 
entries in the logbook meet legislative requirements the MECP recommended reviewing 
best management practises regarding the integrity and security of logs and other 
record-keeping mechanisms with operators and exploring options for written and 
electronic record-keeping mechanism for the Bath Water Treatment Plant.  

All regulated physical, inorganic, and organic chemical parameters tested in 2023 were 
well below the limits and/or maximum allowable concentration (MAC).  

 



 

4 
 

Both drinking water systems have met the Ontario Drinking Water Quality Standard 
(ODWQS) for filter effluent turbidity. However, one incident of non-compliance with 
continuous monitoring requirements for permeate turbidity was reported for the Bath 
drinking water system. This incident was reported to the Spills Action Centre and the 
Medical Officer of Health. Despite this non-compliance, the automated monitoring 
system (SCADA) data indicated that the filtration process was working as intended at all 
times, and the drinking water remains safe for consumers. 

In the Fairfield drinking water system, there were three adverse water quality incidents. 
These incidents were related to the distribution system samples testing positive for total 
coliforms. The required notifications and corrective actions were taken in accordance 
with Ontario Regulation 170/03. Please refer to section 11 for details. 

To the best of our knowledge, both drinking water systems are in compliance with all 
regulatory requirements of the Drinking Water Works Permit, Municipal Drinking Water 
License, Permit to Take Water, Safe Drinking Water Act and its regulations except for 
the above noted continuous monitoring incident for permeate turbidity for the Bath 
drinking water system.  

  



 

5 
 

3. Quality Management System Policy 
Municipal drinking water systems in Ontario must operate under a licensing program. 
One of the requirements of the Municipal Drinking Water License is to have a quality 
management system (QMS) in place that meets the minimum requirements of the 
Ontario Drinking Water Quality Management Standard.  

Management systems are preventive and proactive in nature and focus on consistency 
and continuous improvement. A QMS follows a cycle that includes planning what you 
are going to do, do what you planned, check what you did, and improve where 
possible.  

Loyalist Township QMS Policy: Loyalist Township is committed to comply with all 
applicable legislative and regulatory requirements, as it relates to drinking water quality, 
to supply our consumers with safe drinking water and is committed to the maintenance 
and continual improvement of the QMS. 

  

Plan

Do

Check

Improve



 

6 
 

4. Description of the Fairfield DWS 
Drinking water system number 220009229 
Drinking water system name Fairfield Drinking Water System 
Owner & operator Corporation of Loyalist Township 
Operating authority accreditation CERT-0146100 
Drinking water system category Large municipal residential 
Drinking water works permit 158-201 
Municipal drinking water license 158-101 
Design capacity 8,000 m3 per day 
Type of filtration Ultrafiltration 
Commission year 2000 
Original design period 2000-2046 
Permit to Take Water 6024-9LUKNX 
Rate of taking 9,000 m3 per day 
Raw water source Lake Ontario 
Population served 11,163 
 

The Fairfield Water Treatment Plant currently serves the communities of Amherstview 
and Odessa; the Harewood and Brooklands subdivisions; Loyalist East Business Park; 
and Taylor-Kidd Industrial Park.  

The treatment facility consists of a membrane ultrafiltration system followed by 
chlorination for disinfection. A target (average) free chlorine residual of 1.1 to 1.2 mg/l at 
the effluent of the chlorine contact chamber is desired to maintain a free chlorine 
residual of 0.9 mg/l at the effluent of the treatment plant. Granular activated carbon 
adsorbers are used at certain times of the year to assist in the control of taste and odor 
as well as a raw water intake chlorination system for Zebra Mussel control.  

With the introduction of ultrafiltration technology, the Fairfield Water Treatment Plant is 
surpassing the Ministry of the Environment and Climate Change’s minimum treatment 
guidelines for waterworks using a surface water source.  

The distribution system uses elevated water storage located in Amherstview (1,100 m3 
capacity) and Odessa (900 m3 capacity). The booster pumping station is on County 
Road # 6, north of Taylor Kidd Blvd, with a water reservoir (4,225 m3 capacity) and 
chlorination booster capability to ensure the maintenance of acceptable chlorine 
residual in the system. The Odessa water tower, located at the east end of Main Street, 
Odessa, is also equipped with chlorination booster capability. Chlorine residual in the 



 

7 
 

water leaving each of the reservoirs is monitored continuously with free chlorine residual 
analyzers.  

Chemicals used within the Fairfield Drinking Water System (DWS) for 
treatment/disinfection are chlorine gas (disinfection), sodium hypochlorite (disinfection) 
and sodium bisulphite (treatment of plant residue back to the raw water source). The 
chlorine gas and sodium hypochlorite used within the Fairfield DWS meet all applicable 
standards set in the Municipal Drinking Water License, in line with the American Water 
Works Association (AWWA) and the American National Standards Institute (ANSI) 
safety criteria standards NSF/60. The plant is operated with automated pre-chlorination 
for Zebra Mussel control and disinfection. 

Emergency power supply equipment is installed at the treatment plant and booster 
station to ensure safe drinking water is supplied to our customers even during power 
outages. 

  

Figure 1 Fairfield Drinking Water System 



 

8 
 

5. Description of the Bath DWS 
Drinking water system number 220002217 
Drinking water system name Bath Drinking Water System 
Owner & operator Corporation of Loyalist Township 
Operating authority accreditation CERT-0146100 
Drinking water system category Large municipal residential 
Drinking water works permit 158-202 
Municipal drinking water license 158-102 
Design capacity 6,000 m3 per day  
Type of filtration Ultrafiltration 
Commission year 1997 
Original design period 1997-2040 
Permit to Take Water 4521-9LTHDP 
Rate of taking 7,515 m3 per day 
Raw water source Lake Ontario 
Population served 3,572 
 

The Bath Drinking Water System currently serves the community of Bath; and the Bath 
and Millhaven Correctional Services Canada (CSC) Institutions. 

The Bath Water Treatment Plant consists of a membrane gravity filtration system (MGF) 
to be able to handle sudden and sustained increases in raw water turbidity, followed by 
chlorination as disinfection. A target (average) free chlorine residual of 1.1 to 1.2 mg/l at 
the effluent of the chlorine contact chamber is desired to maintain a free chlorine 
residual of 1.0 mg/l at the effluent of the treatment plant. 

The plant is operated with automated pre-chlorination for zebra mussel control and 
disinfection. Emergency power supply equipment is installed at the treatment plant to 
ensure safe drinking water is supplied to our customers even during power outages. 
Turbidity of the filtered water and free chlorine residual in the water leaving the 
treatment facility are monitored continuously. 

The distribution system has an elevated storage reservoir of 1,891 m3 capacity located 
adjacent to the west side of the Millhaven Correctional property, in the east end of the 
village. Chlorine residual in the water leaving the reservoir is monitored continuously 
with a free chlorine residual analyzer. 



 

9 
 

The facility far exceeds the Ministry of the Environment’s minimum treatment guidelines 
for waterworks using a surface water source.  

Chemicals used for water treatment/disinfection within the Bath Drinking Water System 
(DWS) are chlorine gas (disinfection), PAX XL54 (coagulation aid), sodium hypochlorite 
(to clean the membranes) and calcium thiosulfate (to treat the plant residue back to the 
raw water source). They meet all applicable standards set in the Municipal Drinking 
Water License in line with the American Water Works Association (AWWA) and the 
American National Standards Institute (ANSI) safety criteria standards NSF/60. 

 
Figure 2 Bath Drinking Water System 

  



 

10 
 

6. Flow Summary 
The Ministry of the Environment, Conservation and Parks (MECP) issues permits to 
take water (PTTW), allowing municipal drinking water systems to draw from a water 
source for water treatment and distribution purposes. 

6.1. Fairfield DWS 

The MECP issued Loyalist Township its most recent PTTW on July 15, 2014. The 
permit is valid for 10 years and allows the Township to draw a maximum of 9,000 m3 per 
day from Lake Ontario for the Fairfield Water Treatment Plant. The total raw water taken 

was 1,551,135 m3 in 2023. The maximum daily raw water volume was measured to be 
5,446 m3/d and is calculated to be 61% of the limit.  

 
 

Based on the current Municipal Drinking Water License, the water treatment plant’s 
rated capacity (8,000 m3 per day) is assessed as being the volume of water that flows 
from the treatment system to the distribution system or water demand.  

Total raw water taken in 2023: 
1,551,135 m3 

 

Maximum daily raw water volume taken: 
5,446 m3 (61% of limit) 



 

11 
 

The total treated water sent to the distribution system in 2023 was 1,201,327 m3. 
Drought, development activities, and annual maintenance in the distribution system 
(flushing, tower turnovers) are attributing to a higher demand in the summer of the year. 

The water demand reached its maximum in May 2023 and was calculated to 53.2% of 
the plant’s rated capacity.  
 

 
 
The uncommitted reserve capacity calculation performed in 2023, combined with the 
population growth projections for Amherstview and Odessa, places the expansion of the 
Fairfield Water Treatment Plant in the year 2046. The potable water demand is 
anticipated to reach 80% of the plant’s rated capacity around 2033. When this threshold 
is hit, activities to expand the plant should be undertaken. Investing in water 
conservation initiatives or leak reduction programs would increase the available 
capacity of the Fairfield waterplant and would defer the need for a large-scale plant 
expansion by a few years. 

This expansion date is subject to change forward or backwards based on size of 
development being approved, changes in limits of the service area, actual growth rate 
and water demand. 

Total treated water sent to the  
distribution system in 2023: 

1,201,327 m3 
 

Maximum daily treated water volume: 
4,252 m3 (53.2% of rated capacity) 



 

12 
 

6.2. Bath DWS 

The most recent PTTW for this system was issued on July 18, 2014. The permit is valid 
for 10 years and allows the Township to draw a maximum of 7,515 m3 of water per day 
from Lake Ontario for the Bath Water Treatment Plant. 

 
The total raw water taken was 685,192 m3 in 2023. The maximum daily raw water 
volume was measured to be 2,626 m3/d and 34.4% of the limit. 

 
 

Based on the current Municipal Drinking Water License, the water treatment plant’s 
rated capacity (6,000 m3 per day) is assessed as being the volume of water that flows 
from the treatment system to the distribution system or water demand. The total treated 

Total raw water taken in 2023: 
685,192 m3 

Maximum daily raw water volume taken: 
2,626 m3 (34.9% of limit) 

Total treated water sent to the  
distribution system in 2023: 

650,899 m3 
 

Maximum daily treated water volume: 
2,581 m3 (43% of rated capacity) 



 

13 
 

water sent to the distribution system in 2023 was measured to be 650,899 m3. The 
maximum daily treated water volume was measured to be 2,581 m3 in 2023.  

In June 2023, the water demand at the plant was at 43% of its rated capacity, which is 
6,000 m3 per day. This increase in demand was due to the preparation for the raw well 
inspection at the water plant. Moreover, the higher demand during the spring season 
can be attributed to construction activities and maintenance of the drinking water 
system, such as annual flushing and tower turnover. 

 
 

It should be noted that most of the existing capacity of the Bath Water System has been 
allocated through front-end funding agreements to developers and Correctional 
Services Canada (CSC), leaving little room for further allocation.  

Based on population growth projections for the Village of Bath, an expansion of the Bath 
Water Treatment Plant is not expected to be necessary prior to 2050. The potable water 
demand is expected to reach 80% of the plant’s rated capacity around 2039. When this 
threshold is hit, activities to expand the plant should be undertaken. It should be noted 
that this projection could be accelerated or delayed based on several factors, such as 
the rate of construction of new developments or changes to trends in water demand. 

  



 

14 
 

6.3. Water Losses 

Water Loss or “unaccounted-for water” is the difference between the quantity of water 
supplied to the distribution system and the metered quantity of water used by the 
customers. The MECP Design Guideline for Drinking Water Systems refers to 
“unaccounted-for water” when considering rated capacity. Their policy requires system 
owners to consider unaccounted-for water to the level of 15% of the average daily 
demand.  

Authorized consumption is water that is used by known customers and the sum of billed 
authorized consumption and unbilled authorized used.  